
 Wastewater Treatment 

Operations  

State of Oklahoma  

Certification Study Guide 



 
This Study Guide is Dedicated to the 

Certified Wastewater System Operators 
Of the State of Oklahoma 

“Protectors of Public Health”  
 

 
 

For information concerning Oklahoma operator certification 

requirements or application procedures, please contact 

  

Oklahoma Department of Environmental Quality 

Operator Certification Section 

P.O. Box 1677, 707 N. Robinson 

Oklahoma City, OK 73101-1677 

  

(405) 702-8100 

 
 
 



WASTEWATER CERTIFICATION STUDY GUIDE 
2ND EDITION 2017 

 
 

WASTEWATER CERTIFICATION STUDY GUIDE CREDITS AND ACKNOWLEDGEMENTS 
This edition developed by Rose State College as requested by  
[...]
of wastewater flow, so adjustments can be made on pumping rates, chlorination rates, and other 
processes in the plant. Flow rates must also be known for calculating loadings on treatment 
processes and treatment efficiency. Many treatment plants have a measuring device at the plant 
headworks.  
 
The most common measuring device found at wastewater facilities is a Parshall flume. Basically, 
a Parshall flume is a narrow place in an open channel which allows the flow to be determined 
by measuring the depth of flow at a specific point in the flume. The method is widely used for 
measuring wastewater because its smooth constriction does not offer any protruding sharp edges 
or areas where wastewater particles may catch or collect behind the metering device.  

 
 
Another measuring device used in open channels is a weir. The weir, which is placed across the 
channel, is a wall over which the wastewater may fall. Weirs are usually made of thin metal and 
may have either a rectangular or V-notch opening. The flow rate over the weir is mathematically 
determined from the depth (the head) of the wastewater going through the opening. A 
disadvantage of a weir is the relatively dead water space that occurs just upstream of the weir. If 
the weir is located before primary treatment (sedimentation and flotation), organic solids will 
likely settle out in this area. If solids settle out, odors and unsightliness may occur. Also, as the 
solids accumulate, the flow reading may become incorrect. 

 



115 
 

Other devices used at wastewater treatment plants to measure wastewater flow include magnetic 
flow meters and rotameters.  Magnetic flowmeters use Faraday’s Law of Electromagnetic 
Induction to establish the flow of the liquid in a pipe; a magnetic field is generated and moved 
into the liquid flowing throughout the pipe. The flow of a conductive liquid into the magnetic 
field will start a voltage signal to be sensed by electrodes positioned on the flow tube walls, and 
when the fluid moves faster, additional voltage is generated. Faraday’s Law says that the voltage 
generated is proportional to the progress of the flowing liquid. The electronic transmitter 
processes the voltage indicator to establish liquid flow.  Magnetic flowmeters calculate the 
velocity of conductive liquids in pipes, such as water, acids, caustic, and slurries, and also they 
can calculate properly when the electrical conductivity of the liquid is higher than approximately 
5mS/cm. You should be careful because using magnetic flow meters on liquids with little 
conductivity, like de-ionized water, boiler feed water, or hydrocarbons, can resolute in flow 
meter turning off and measuring zero flow. Since this type of flow meter doesn’t block flow it 
can be applied to clean sanitary, dirty, corrosive, and harsh fluids. 
 
A rotameter is a device that measures the flow rate of liquid or gas in a closed tube. It belongs to 
a class of meters called variable area meters, which measure flow rate by allowing the cross-
sectional area the fluid travels through, to vary, causing a measurable effect. 

 
Examples of Rotameters 
 
Sedimentation and Flotation 
In most municipal wastewater plants, the phase that immediately follows preliminary treatment 
is sedimentation and flotation, usually referred to as the primary clarification. The primary 
clarifier is a settling basin that is designed to remove settleable solids from the wastewater via 
sedimentation and to remove materials such as oil and grease by flotation. 
Typically, wastewater treatment plants will have clarifiers located at two different locations in 
the treatment system. The clarifiers that immediately follow preliminary treatment processes are 

   

http://www.google.com/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&ved=0ahUKEwi7153Dq4bTAhUJ9IMKHSxJBsEQjRwIBw&url=http://www.globalspec.com/reference/9771/349867/rotameters-simplicity-utility&psig=AFQjCNFnpbNzAZcG3BiyQO4d72FOYU6Mbg&ust=1491241454698195


116 
 

called primary clarifiers. Clarifiers designed to remove solids after secondary treatment 
processes are called secondary clarifiers.  

One of the major differences between primary and secondary clarifiers is the density of the 
sludge handled. Sludge that settles out in the primary clarifier has not been biologically treated. 
Therefore, it is usually denser, and will have a higher solids content than sludge that settles out in 
the secondary clarifier. The effluent from the secondary clarifier will also be much cleaner and 
clearer than the primary effluent. 

The term “sedimentation and flotation” refers to the fact that in primary clarifiers solids float to 
the top as well as settle to the bottom. The solids that settle out in a clarifier are referred to as the 
raw sludge. The raw sludge is usually scraped to one end if the clarifier is rectangular or to the 
middle if it is a circular clarifier. A sump will then move the sludge to the sludge handling or 
sludge disposal system. 

The solids that float to the surface of a primary clarifier are referred to as scum and are removed 
by mechanical skimming devices called skimmers. Disposal methods for the skimmed solids 
will vary from plant to plant. If this material is sent to the digester along with the raw sludge, it 
may cause problems for the digester. 

 

Primary clarifier in service. 

 



117 
 

 

Removal Efficiencies for Primary Sedimentation 
Primary clarifiers are designed to remove as much of the settleable suspended solids as possible, 
and will also remove a significant percentage of the total solids and BOD in the wastewater 
influent. If a primary clarifier is operated properly, you should expect to obtain the approximate 
removal efficiencies shown below. 
 

 
 
If a plant is not obtaining these removal efficiencies, it indicates that it is overloaded or 
improperly operated and /or maintained. A primary clarifier should have a minimum detention 
time of about two hours. The velocity of the water through a clarifier should be no more than 
about 0.05 feet per second (fps) in order to allow good settling and achieve optimum removal 
efficiencies. The surface settling rate for primary tanks should not exceed 1,000 gpd/ft2 at design 
average flows. 
 
 



118 
 

Sludge Pumping Rates 
A common operational problem associated with primary clarifiers is inadequate sludge removal 
from the primary clarifier. Experience at many plants has demonstrated that a given amount of 
settled sludge should not be allowed to remain in the clarifier for more than four hours to avoid 
having the sludge go septic. Septic conditions will result in the production of gases which attach 
to the particles of sludge causing them to float back to the surface. This is called sludge 
gasification or burping, and can result in solids carryover as well as a reduction in overall 
treatment efficiency.  
 
Sludge pumping rates from a clarifier should be slow in order to prevent pulling too much water 
with the sludge. Operators usually have to learn from experience to recognize the differences 
between thin or concentrated sludges. There are several observations that can sometimes aid the 
operator in determining when the sludge is too thin: 
 

1. Sound of the sludge pump. The pump will usually have a different sound when the sludge 
is thick than when it is thin. 

2. Pressure gauge readings. Pressure will be higher on the discharge side of the pump when 
the sludge is thick. 

3. Visual observation of a small quantity of sludge. 
4. Watch sludge being pumped through a sight glass in the sludge line.  

 
The appropriate waste pumping rates from the primary clarifier can be calculated by measuring 
the volume of settleable solids in the wastewater. This measurement utilizes a one-liter, cone 
shaped container called an Imhoff Cone. This container is marked with graduations (in ml/L) 
that allow operators to observe how many milliliters of solids can be expected to settle out of 
each liter of wastewater. This ratio is then used to calculate the settleable solids (raw sludge) 
expected to settle out in the entire volume of wastewater passing through the primary clarifier. 
This calculation helps to determine what the waste pumping rates in the primary clarifier should 
be. 

 

 

 

   

https://www.google.com/imgres?imgurl=http://www.rjw-infrastructure.co.uk/images/methodology-img2.jpg&imgrefurl=http://www.rjw-infrastructure.co.uk/trunk-main-sampling-methodology.html&docid=o8eCFt1imZFkIM&tbnid=wsXxcdCVIY7DrM:&vet=10ahUKEwiu5uP-zobTAhUk9YMKHRFXDfAQMwhiKBQwFA..i&w=287&h=220&bih=578&biw=1366&q=imhoff cones&ved=0ahUKEwiu5uP-zobTAhUk9YMKHRFXDfAQMwhiKBQwFA&iact=mrc&uact=8
https://www.google.com/imgres?imgurl=http://images.tcdn.com.br/img/img_prod/374430/128_2_20140930170206.jpg&imgrefurl=http://www.lojalaborglas.com.br/cone-de-sedimentacao-imhoff-graduado-pr-128-374430.htm&docid=1i_NhNC5d8W91M&tbnid=i-4aTQQ9leQBeM:&vet=10ahUKEwix7ILgt4bTAhXH7oMKHcDXANc4ZBAzCFEoTzBP..i&w=1200&h=1200&bih=578&biw=1366&q=imhoff cones&ved=0ahUKEwix7ILgt4bTAhXH7oMKHcDXANc4ZBAzCFEoTzBP&iact=mrc&uact=8


119 
 

SUGGESTED REFERENCES FOR STUDY 
California State University, Sacramento- Operation of Wastewater Treatment Plants-Vol. 1  

 Chapter 4  Racks, Screens, Communitors, and Grit Removal 

 Chapter 5 Sedimentation and Flotation 

Oklahoma Guidance Manual for the Management of Municipal Wastewater Sludge (587-A). 

 

OTHER STUDY SUGGESTIONS 

Study drawings or photographs of bar screens and communitors. 
See if you can identify those parts of the mechanisms which are most subject to wear, and which  
 will need replacing, and where lubrication will be required in the mechanism.  
Write out the sequence of safety procedures that you would go through before, during, and after 
 performing maintenance on a communitor or barminutor. 
Study photographs and schematics of grit channels and aerated grit chambers. Be familiar with  
 the operating principles of both.  
Refer to current regulatory agency recommendations for proper disposal of grit and screenings.  
Study diagrams of clarifiers, circular, and rectangular. 
Be familiar with all component parts. 
Be able to identify which parts need maintenance and replacement. 
Be able to draw a picture of the flow as it moves through the clarifier and identify what is 

removed in the sediment process and where they go.  
List five or six problems which can occur in operation of clarifiers and what their remedies 

would be.  
Make a list of the major safety considerations when working around sedimentation basins. 
Be able to locate primary and secondary sedimentation in a typical secondary treatment plant 

process sequence. 
Study cross section diagrams of clarifiers. 
Be able to trace what is removed in the process and where it goes. 
Be able to calculate removal efficiencies for BOD and TSS. 
Identify operational controls for the process. 
Practice hydraulic loading calculations. 
Be able to recall standard design numbers for detention time and hydraulic loading rates.  
 
 
 
 
 
 
 
 



120 
 

SAMPLE QUESTIONS 
 
Class D 
What is the common name for the material that is skimmed from the surface of a primary 

clarifier? 
 

A. Grit 
B. Screenings 
C. Scum 

 
Class C 
Removal of almost all of the settleable solids in the primary clarifier also removes a large 
percentage of the: 
 

A. total suspended solids. 
B. total dissolved solids. 
C. total colloidal solids. 

 
Class B 
A primary clarifier is 60 feet in diameter and 15 feet deep receives a flow of 3.2 MGD. What is 
the surface loading in gallons per day per square foot? 
 

A. 654 gpd/ft2 
B. 833 gpd/ft2 
C. 1132 gpd/ft2 
D. 1397 gpd/ft2 

 
Class A 
The weir overflow rate in a secondary clarifier will be somewhere in the range of: 
 

A. 500-1,500 gpd/linear ft. 
B. 1,500-3,000 gpd/linear ft. 
C. 3,000-5,000 gpd/linear ft. 
D. 5,000-15,000 gpd/linear ft. 

 

 

 

 

 

 

 



121 
 

Chapter 8 
Secondary Treatment 

SUGGESTED STUDY GUIDELINES  
 
Class D  
Be prepared to answer questions concerning:  
 The main purpose of secondary treatment. 
 The typical locations of secondary treatment processes in the sequence of wastewater  
  treatment. 
 The definitions of fixed media and liquid media. 
 The basic process involved in the various types of secondary treatment including:  
  trickling filters  
  activated sludge  
  oxidation ditches  
  sequential batch reactors (SBR's)  
The basic advantages and disadvantages of various types of secondary treatment. 
The definitions of pooling, ponding, sloughing, and humus. 
The definition of recirculation and its basic purpose at a trickling filter.  
The definitions of return activated sludge (RAS) and waste activated sludge (WAS).  
 
Class C  
Be prepared to answer questions concerning guidelines listed for Class D certification and:  
 How to remedy common problems associated with trickling filters. 
 The process controls available to the operator of a trickling filter and how to use them.  
 The likely indicators and results of clogged distributors. 
 The typical BOD reduction ranges for trickling filters.   
 The basic process controls for activated sludge including dissolved oxygen in aeration  
  and solids levels in the system.  
 Which laboratory tests and information are needed to determine loading rates and   
  performance of secondary treatment processes.  
 The basic definitions and significance of process control factors including: 
  food/microorganism ratio (F/M ratio)  
   mixed liquor suspended solids (MLSS) 
  mixed liquor volatile suspended solids (MLVSS) 
  sludge age (SA)  
  sludge volume index (SVI)  
 The proper sampling procedures and sampling locations for laboratory and process  
  control tests at secondary treatment systems. 
 The special basic maintenance procedures for various secondary treatment processes.  
 How to keep proper maintenance records for secondary treatment equipment.  
 The special safety considerations when operating or maintaining secondary treatment  
  processes.  
 How to perform F/M ratio and aeration basin detention time calculations.  



122 
 

Be prepared to answer other questions that require additional personal study.  
 
Class B  
Be prepared to answer questions concerning guidelines listed for lower levels of certification 
and:  
 How to identify normal and abnormal operating conditions (troubleshooting) in the  
  various secondary treatment processes.  
 The different types of media used in trickling filters and how they compare.  
 When and how to calculate soluble BOD for trickling.    
 How to identify some of the common microorganisms found in a trickling filter.  
 The basic operating differences of standard rate, high rate, and two stage trickling filters.  
 The typical process schematics and process variations for conventional activated sludge  
  and extended aeration (including package plants and oxidation ditches). 
 The common ranges of F/M ratio, ML VSS, SA, and SVI for conventional activated  
  sludge and extended aeration.  
 How to remedy typical problems at activated sludge plants using process control   
  techniques.  
 The description of the WAS and RAS processes including typical amounts and   
  frequencies.  
 The characteristics of organisms found in the activated sludge process  
 The effects of bacterial activity and solids level on DO in the activated sludge process.  
 How to identify the different types of scum found in an aeration basin and what they  
  mean.  
 How to perform the 30 minute settleability test and interpret the results by observation.  
 How to determine the reasons for problems with sludge in the settling basin.  
 How to calculate BOD reductions of various secondary treatment processes.  
 How to perform hydraulic and organic loading calculations for secondary treatment  
  processes.  
 How to perform calculations involving SA, SVI, and pounds of solids wasted per day.  
Be prepared to answer other questions that require a combination of actual experience and 